Question about Frigidaire Washing Machines

1 Answer

Torque specs for outer shell screws - Frigidaire Washing Machines

Posted by on

  • bartchp Jul 22, 2008

    tried 100 in lbs

×

1 Answer

  • Level 3:

    An expert who has achieved level 3 by getting 1000 points

    All-Star:

    An expert that got 10 achievements.

    MVP:

    An expert that got 5 achievements.

    Genius:

    An expert who has answered 1,000 questions.

  • Master
  • 1,028 Answers

Tighten till snug run with load ckd for leaks retighten if necessary can be don with top removed and from bottom

Posted on Jul 22, 2008

1 Suggested Answer

6ya6ya
  • 2 Answers

SOURCE: I have freestanding Series 8 dishwasher. Lately during the filling cycle water hammer is occurring. How can this be resolved

Hi,
a 6ya expert can help you resolve that issue over the phone in a minute or two.
best thing about this new service is that you are never placed on hold and get to talk to real repairmen in the US.
the service is completely free and covers almost anything you can think of (from cars to computers, handyman, and even drones).
click here to download the app (for users in the US for now) and get all the help you need.
goodluck!

Posted on Jan 02, 2017

Add Your Answer

Uploading: 0%

my-video-file.mp4

Complete. Click "Add" to insert your video. Add

×

Loading...
Loading...

Related Questions:

1 Answer

Torque specs outer tie rod 2002 pt cruiser


Tighten it up using 2 spanners as tight as you can .

Sep 11, 2016 | 2002 Chrysler PT Cruiser

1 Answer

What is the torque for maxima valve covers?


you don't actually need to follow actual factory torque specs. but just in case if you really want to do by using a torque wrench it is tightened down in 2 steps. work from center to outer bolts. first torque spec is 9-26 inch pounds, then second step is 65-82 inch pounds.

Jun 19, 2014 | 2003 Nissan Maxima

1 Answer

2003 harley road king inner primary torque specs


Hi Anonymous, and your torque specs are:
1. 1/4" bolts 10 ft lbs.
2. 5/16" bolts 20 ft lbs.
3. 3/8" bolts 35 ft lbs.
4. 7/16" bolts 55 ft lbs.
5. 1/2" bolts 75 ft lbs.
Have nice day.

Apr 11, 2013 | 2008 Harley Davidson FLHR Road king

1 Answer

Outer primary cover torque specs for 2005 road king


Hi Anonymous, starting in the middle and in a spiral pattern outward torque bolts/screws to 5 ft lbs. then repeat the process to a final torque of 10 ft lbs. Inspection and derby covers are 8 ft lbs. Good luck and have nice day.

Apr 26, 2012 | Harley Davidson Motorcycles

1 Answer

Compensator nut


150-165 foot pounds with two LINES of Loctite 271 red in the threads of the nut. Yeah, it's tight and you will need a primary locking bar to lock the primary so that the engine will not turn over while applying torque to the nut. A primary locking bar is a piece of rectangular metal stock cut the precise length to fit into the primary chain teeth on engine sprocket and the outer clutch shell in order to prevent the spocket from turning. Good Luck, Steve

Apr 29, 2010 | 2000 Harley Davidson FXST Softail Standard

2 Answers

Need torque specs for 83 chevy 350 cylinder head bolts.


Hello there
Torque Specs
These specs may not be correct for your application.
Verify your engine specs with a service manual for your year and model.
always torque bolts in three equal increments
Bolts or Parts Lube or Sealer Torque to: 7/16 Main Caps (2 bolt) Engine Oil 70 ft-lbs. 7/16 Inner Main Caps (4 bolt) Engine Oil 70 ft-lbs. 7/16 Outer Main Caps (4 bolt) Engine Oil 65 ft-lbs. 3/8 Outer Main Caps (4 bolt) Engine Oil 40 ft-lbs. Warning!!! If you are using ARP bolts, you MUST use
their specs. Click Here! 3/8 Connecting Rod Bolt Engine Oil 45 ft-lbs. 11/32 Connecting Rod Bolt Engine Oil 45 ft-lbs. Cylinder Heads
Engine oil
(blind hole)
Sealer
(water jacket)
65 ft-lbs.
Rocker Studs (screw-in) Engine Oil 50 ft-lbs. Oil Pump Engine Oil 65 ft-lbs. Oil Pan Engine Oil 12 ft-lbs. Cam Sprocket (upper gear) Thread Locker 20 ft-lbs. Timing Cover Engine Oil 6 ft-lbs. Intake Manifold
(Cast Iron Heads)
Non- Hardening Sealer 30 ft-lbs. Valve Cover Engine Oil 3 ft-lbs. Exhaust Manifold Anti-Seize Lubricant 25 ft-lbs. Spark Plugs No Lube or Sealer 20 ft-lbs. Flexplate (Automatic)
Flywheel (Clutch)
Thread Locker 60 ft-lbs. Clutch Pressure Plate Thread Locker 35 ft-lbs. Centerbolt
(Harmonic Damper)
Engine Oil 60 ft-lbs. Bellhousing
(Transmission to Block)
Engine Oil 25 ft-lbs. Head Bolt Tightening Sequence
sbchvy_head_seq.gif

Apr 16, 2010 | 1983 Chevrolet Chevy

1 Answer

AKG Model C451 EB Microphone.


I drilled a tiny hole (.038") through the outer shell and the cartdrige where the body of the XLR connector is mounted and screwed a tiny screw into it from a pair of old glasses.

Sep 29, 2008 | AKG (WMS40DIV444US54) Microphone

1 Answer

Screw inbetween the drum and the outer shell


if you take the rubber empting tube off the bottom of the drum you can work the screw down to the bottom and out of the hole. ensure all electrics are un plugged obviously.

Jun 14, 2008 | Tricity Bendix AW1400W Front Load Washer

1 Answer

Khms155lss1


The handle can only be changed by separating the outer and inner shells of the door. You can pull the outer shell off the inner shell by removing the three screws at the end of the door and then using firm force to pull the shells apart. It helps to gently pry along the bottom, top and inside (nearest the hinges) with a thin flathead screwdriver or other very thin metal object. You don't have to get it all the way loose; just a little is fine. You can then use the two clasps on the back of the door (that hold it shut when it's closed) to pull with. I found that inserting a slim screwdriver into the lower clasp and using that as a handle (not a lever!) gives you a better grip. Hold the outer shell of the door with your left hand while pulling the inner shell in the opposite direction. Be carefull not to twist or bend the clasps; they are plastic and will break. The shells will pull apart and then you can access the screws that hold the handle. Change the handle then press the door shells back together. Make sure they are snug all around. Replace the three end screws and you're done.

Jan 08, 2008 | GE JVM1650 1000 Watts Microwave Oven

Not finding what you are looking for?
Washing Machines Logo

Related Topics:

58 people viewed this question

Ask a Question

Usually answered in minutes!

Top Frigidaire Washing Machines Experts

Dan Webster
Dan Webster

Level 3 Expert

8205 Answers

Gerry Harvey
Gerry Harvey

Level 3 Expert

1456 Answers

prem mathew

Level 3 Expert

662 Answers

Are you a Frigidaire Washing Machine Expert? Answer questions, earn points and help others

Answer questions

Manuals & User Guides

Loading...